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4.0 ASM400005DASH MIDMOUNT ASSY

ITEM DESCRIPTION
1 FRAME
2 LH PLATE
3 LINKAGE
4 RH PLATE
5 RINSE INPUT
6 SUCTION FITTINGS
7 TANK RINSE

7

6

5

1

2

3

4

1

1
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4.0 ASM400005FRAME

ITEM PART NO. DESCRIPTION QTY
4 CMP100313 MANUAL CANISTER 1
25 CMP400048 3/8" REGULATOR 1
26 CMP400053 12V BATTERY 1
27 CMP400058 BATTERY CASE 1
46 CMP400155 3/8" X 2.0" LONG NIPPLE BRASS 1
47 CMP400156 2.5" GAUGE WITH 1/4" CENTER BACK MOUNT 1
50 CMP400166 3/8" 90 DEG HOSE BARB BRASS 1
61 CMP400194 1/8" MPT X 1/4" FPT STREET ELBOW 1
62 CMP400195 1/4" FPT COUPLING 1
63 CMP400196 1/4" X 2" BRASS NIPPLE 1
75 CMP400254 3/8" THREE WAY BRASS BALL VALVE 1
78 FST100134 1/4" FLAT WASHER 8
79 FST100135 1/4" LOCK NUT 18
81 FST100141 3/8" X 1" CAP SCREW 6
82 FST100143 3/8" X 2"  CAP SCREW 6
85 FST100173 5/16" LOCK NUT 28
87 FST100177 5/16" X 1 1/4"  CAP SCREW 28
90 FST100206 3/8" LOCKNUT 19
91 FST100228 POP RIVET STEEL 3/16 X 1/2 X 5/8 HEAD 5
93 FST100247 1/4" X 3/4"  FLANGE BOLTS 27
107 PCT400156 FRONT PANEL CONN PLATE 2
108 PCT400200 VALVE MOUNTING PLATE 1
109 PCT400202 VALVE MOUNTING PLATE 1
111 SAF100100 SERIAL NUMBER PLATE 1
112 SAF100105 PHIBER LOGO 6.75" X 11.75" 2
113 SAF200104 READ SAFETY MANUAL 1
114 SAF400010 RINSE D DECAL 1
115 SAF400011 RINSE A DECAL 1
118 SAF400014 RINSE SOURCE DECAL 1
119 SAF400015 AGITATE DECAL 1
120 SAF400016 HAND SPRAYER DECAL 1
121 SAF400017 MASTER AIR DECAL 1
123 SAF400023 MASTER WATER SHUTOFF DECAL 1
124 SAF400024 LITRE TANK INDICATOR D 1
125 SAF400025 LITRE TANK INDICATOR A 1
126 SAF400026 LITRE TANK INDICATOR H 1
127 SAF400027 LITRE TANK INDICATOR S 1
128 SAF400028 GALLON TANK INDICATOR D 1
129 SAF400029 GALLON TANK INDICATOR A 1
130 SAF400030 GALLON TANK INDICATOR H 1
131 SAF400031 GALLON TANK INDICATOR S 1
134 WLD400004 60 GAL TANK MOUNT WELDT 1

134 146

137

114

118

119
115

93

108

93
147

81

82
148

25

46

75

47

62

145

135
85

87

26

27

79
78

93

107
116

117

120
111

91

121
123

63

61

112

ITEM PART NO. DESCRIPTION QTY
135 WLD400005 30 GAL TANK MOUNT WELDT 1
137 WLD400023 CENTER MOUNT WELDT 1
145 WLD400049 60 GAL TANK MOUNT WELDT 1
146 WLD400050 30 GAL TANK MOUNT WELDT 1
147 WLD400051 LINKAGE SHIELD WELDT 1
148 WLD400053 ENGINE BASE WELDT 1

126

130

127 131

125

129

124

128

50

109

4

113

2

2
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4.0 ASM400046REAR MOUNT DASH ASSY

ITEM DESCRIPTION
1 FRAME
2 LH PLATE
3 LINKAGE
4 RH PLATE
5 RINSE INPUT
6 SUCTION FITTINGS
7 TANK RINSE

7

6

5

1

2

3

4

3

3
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4.0 ASM400046FRAME

ITEM PART NO. DESCRIPTION QT
4 CMP100313 MANUAL CANISTER 1
5 CMP100318 1/4' CHAIN CONNECTOR 4
6 CMP100320 CONSPICUITY TAPE - RED/WHITE 2
7 CMP100322 1/4" CHAIN 2

29 CMP400053 12V BATTERY 1
30 CMP400058 BATTERY CASE 1
79 ELC100182 LIGHT, OVAL RED GRO 52892 6
81 ELC100332 LIGHT, OPEN GROMMET 2 1/2"- 3D2 5
83 ELC100534 LICENSE PLATE LAMP 1
84 ELC100797 LIGHT, ROUND RED 13 LED 2 1/2"- 3C4 5
88 FST100134 1/4" FLAT WASHER 10
89 FST100135 1/4" LOCK NUT 24
95 FST100173 5/16" LOCK NUT 24
97 FST100177 5/16" X 1 1/4"  CAP SCREW 28
101 FST100228 POP RIVET STEEL 3/16 X 1/2 X 5/8 HEAD 5
102 FST100233 1/4" X 3/4"  CARRIAGE BOLT 18
103 FST100247 1/4" X 3/4"  FLANGE BOLTS 29
107 FST100422 5/8" X 4" X 4" U-BOLT 8
108 FST100428 #10 X 1" SELF DRILL TEC SCREW 34
109 FST100732 1/2"  NYLON FLAT WASHER 18
119 PCT400156 FRONT PANEL CONN PLATE 2
120 PCT400200 VALVE MOUNTING PLATE 1
121 PCT400202 VALVE MOUNTING PLATE 1
123 PCT400259 ROCK GUARD 2
124 PCT400262 REAR GUARD 2
125 PCT400270 MOUNTING PLATE 2
127 SAF100105 PHIBER LOGO 6.75" X 11.75" 2
128* SAF200104 READ SAFETY MANUAL 1
129 SAF400010 RINSE D DECAL 1
130 SAF400011 RINSE A DECAL 1
131 SAF400012 RINSE S DECAL 1
132 SAF400013 RINSE H DECAL 1
133 SAF400014 RINSE SOURCE DECAL 1
134 SAF400015 AGITATE DECAL 1
135 SAF400016 HAND SPRAYER DECAL 1
136 SAF400017 MASTER AIR DECAL 1
138 SAF400023 MASTER WATER SHUTOFF DECAL 1
139 SAF400024 LITRE TANK INDICATOR D 1
140 SAF400025 LITRE TANK INDICATOR A 1
141 SAF400026 LITRE TANK INDICATOR H 1
142 SAF400027 LITRE TANK INDICATOR S 1
143 SAF400028 GALLON TANK INDICATOR D 1

149
161

167

129

133

134
130

103

120

103 162

81

150

97
95

29

30

89
88

103

119

131

132

135

84

136

138

127

57

6

123

168

107

125
10388

124

108

7983

121

151

108

102

89

101

126

89

ITEM PART NO. DESCRIPTION QT
144 SAF400029 GALLON TANK INDICATOR A 1
145 SAF400030 GALLON TANK INDICATOR H 1
146 SAF400031 GALLON TANK INDICATOR S 1
149 WLD400004 60 GAL TANK MOUNT WELDT 1
150 WLD400005 30 GAL TANK MOUNT WELDT 1
151 WLD400006 END GATE WLDT 1
160 WLD400049 60 GAL TANK MOUNT WELDT 1
161 WLD400050 30 GAL TANK MOUNT WELDT 1
162 WLD400051 LINKAGE SHIELD WELDT 1
167 WLD400089 REAR MOUNT WELDT 1
168 WLD400093 BOOM ATTACH WELDT 2

144 140

139

143

142146

141 145

160

4

4

4
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4.0 ASM400005/ ASM400046LH PLATE 

ITEM PART NO. DESCRIPTION QTY
17 CMP400024 1" SHORT NIPPLE 1
18 CMP400027 1" 90 DEG ELBOW 1
21 CMP400037 1" 90 DEG HOSE BARB 4
38 CMP400138 3/4" BOLTED VALVE FULL PORT 10
39 CMP400139 3/4" TEE 14
40 CMP400140 3/4" NIPPLE 22
41 CMP400141 3/4" 90 DEG HOSE BARB 27
42 CMP400142 3/4" 90 DEGREE ELBOW 6
43 CMP400143 3/4" HOSE BARB 9
48 CMP400157 1" 3 WAY BALL VALVE SIDE LOAD 1
79 FST100135 1/4" LOCK NUT 18
92 FST100233 1/4" X 3/4"  CARRIAGE BOLT 14
101 PCT400034 VALVE MOUNT BRKT 6
102 PCT400051 VALVE MOUNT BRKT 1

41

92

101

79

40

38

40

42

39

40

41

39

43

18
21

1748

2121

41

39

41

40

38

40

42

40

41

38

40

41
42

`

102

5

5
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4.0 ASM400005/ ASM400046LINKAGE

ITEM PART NO. DESCRIPTION QTY
1 300338 SNAP RING EXTERNAL 0.75 2

22 CMP400040 HAND GRIP 5
34 CMP400132 3/8 LH ROD END 10
56 CMP400172 FLANGE BUSHING .750" X .875" X 1.000" 9
57 CMP400173 3/8 CLEVIS W/ PIN AND CIRCLIP 10
81 FST100141 3/8" X 1" CAP SCREW 6
82 FST100143 3/8" X 2"  CAP SCREW 6
83 FST100150 3/8" FLAT WASHER 2
86 FST100174 5/16"  FLAT WASHER 12
88 FST100198 3/8" X 3 1/2"  CAP SCREW 2
89 FST100201 3/8" X 1 1/2"  CAP SCREW 13
90 FST100206 3/8" LOCKNUT 19
93 FST100247 1/4" X 3/4"  FLANGE BOLTS 27
96 FST100379 3/8"  UNF JAM NUT 10
97 FST100732 1/2"  NYLON FLAT WASHER 18
103 PCT400057 LINK CASE PLATE 1
104 PCT400137 LINK ARM 4
121 SAF400018 LEVER DECAL 1
123 SAF400024 LITRE TANK INDICATOR D 1
124 SAF400025 LITRE TANK INDICATOR A 1
125 SAF400026 LITRE TANK INDICATOR H 1
126 SAF400027 LITRE TANK INDICATOR S 1
127 SAF400028 GALLON TANK INDICATOR D 1
128 SAF400029 GALLON TANK INDICATOR A 1
129 SAF400030 GALLON TANK INDICATOR H 1
130 SAF400031 GALLON TANK INDICATOR S 1
131 SAW400136 LINKAGE PIVOT SHAFT 1
132 STM100106 HOSE CLAMP (LONG) 1
135 WLD400020 LINK CASE WELDT 1
148 WLD400068 TANK EMPY LINK WELDT 4
149 WLD400069 MAIN SHUT OFF LINK WELDT 1
150 WLD400070 RINSE VALVE LINK WELDT 4
151 WLD400098 LINKAGE PIN WELDT 1

22

137

56

88

151

81

121
103

93

57

96

139

140

89 148 150 141

86
97

104

78

90

142

143

149

90

132

89

1

56

82

131

22

138

90

135

34

6

6
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4.0 ASM400005/ ASM400046RH PLATE

ITEM PART NO. DESCRIPTION QTY
38 CMP400138 3/4" BOLTED VALVE FULL PORT 10
39 CMP400139 3/4" TEE 14
40 CMP400140 3/4" NIPPLE 22
41 CMP400141 3/4" 90 DEG HOSE BARB 27
42 CMP400142 3/4" 90 DEGREE ELBOW 6
43 CMP400143 3/4" HOSE BARB 9
49 CMP400162 HEAVY DUTY NOZZLE 1
54 CMP400170 3/8" X 25' RECOIL AIR HOSE 1
59 CMP400192 GHT X 3/8" FPT BRASS ADAPTOR 1
60 CMP400193 3/4" MPT X 3/8" FPT REDUCER 1
66 CMP400206 1" FEMALE QDC CAP 1
67 CMP400216 1" MPT X MALE QDC 1
68 CMP400221 1" COUPLING 1
69 CMP400222 1" X 3/4" REDUCING NIPPLE 1
73 CMP400252 3/4" 45° ELBOW 1
79 FST100135 1/4" LOCK NUT 18
92 FST100233 1/4" X 3/4"  CARRIAGE BOLT 14
101 PCT400034 VALVE MOUNT BRKT 6

41
39

41

40

38

38

40

42

40

39

49

59
54

60

38

40

4241

43

42

40

40

40

41

41
39

92

79

101

`

73

40
39

66

67

68

69

7

7
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4.0 ASM400005/ ASM400046RINSE INPUT

ITEM PART NO. DESCRIPTION QTY
38 CMP400138 3/4" BOLTED VALVE FULL PORT 10
39 CMP400139 3/4" TEE 14
40 CMP400140 3/4" NIPPLE 22
41 CMP400141 3/4" 90 DEG HOSE BARB 27
43 CMP400143 3/4" HOSE BARB 9
105 PCT400140 VALVE TOP CONN BRKT 4
106 PCT400141 VALVE BTM CONN BRKT 4

41

105

38

106

41

43

39

105

38

106

43

105

38

106

40

41

39

40

41

43

39

41

106

40

38

43

105

`

8

8
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4.0 ASM400005/ ASM400046SUCTION

ITEM PART NO. DESCRIPTION QTY
5 CMP400003 3" FLANGED TEE 5
6 CMP400004 3" CLAMP 20
7 CMP400005 3" GASKET 20
8 CMP400006 3" FLANGE X 3" PIPE THREAD 1
9 CMP400008 3"FLANGE X 3" HOSE BARB 7
10 CMP400009 3" FLANGE X FLANGE SWEEP 2
11 CMP400013 3" POLY PUMP W/ENGINE 1
12 CMP400015 3" FLANGE X MALE NPT THREAD SWEEP 1
13 CMP400016 2" FULL PORT FLANGE STUBBY BALL 4
14 CMP400017 3" X 2" FULL PORT REDUCER FLANGE 4
19 CMP400030 3" FLANGE QDC FEMALE 1
20 CMP400032 3" FLANGE X 3" MALE THREAD 1
29 CMP400091 3" MPT PLUG 1
30 CMP400093 3" X 3" FULL PORT FLANGE X 4" 1
31 CMP400094 3" FLANGE X HOSE BARB SWEEP 2
32 CMP400103 3" PLATED BAND CLAMP 8
35 CMP400134 2" CLAMP 4
36 CMP400136 2" GASKET 4
37 CMP400137 3" 45 DEG FLANGED COUPLING 1
45 CMP400154 3" FULL PORT BOLTED VALVE 1
80 FST100140 3/8" X 3/4" CAP SCREW 2
83 FST100150 3/8" FLAT WASHER 2
110 PCT400209 MAIN SHUT OFF MOUNT BRKT 1

9

37

1335

36

14

12

30

31

3232

32

110

83

20

31

10
5

9

95

19

13

35

36

14

80

45

11
29

8

7
6

5

13

35

36

14

932
9

5

9

32

5

10

`

TYP FOR ALL 3" CONNECTIONS

9

9
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4.0 ASM400005/ ASM400046TANK RINSE

2

3

15

16

21

23

24

28

51

52

53

58

64

65

77
8495

Item Part NO. Description QTY
2 ASM400008 30 GAL TANK ASSY 2
3 ASM400009 65 GAL TANK ASSY 2
11 CMP400013 3" POLY PUMP W/ENGINE 1
15 CMP400022 1" X 3/4" 90 DEG HOSE BARB 1
16 CMP400023 1" BULKHEAD FITTING 2
21 CMP400037 1" 90 DEG HOSE BARB 4
23 CMP400043 1" AIR DIAPHRAGM PUMP 1
24 CMP400045 1" ANSI FLANGE CLASS 150 2
28 CMP400084 1/2" BULKHEAD FITTING 2
41 CMP400141 3/4" 90 DEG HOSE BARB 27
44 CMP400145 3/4" BULKHEAD 4
51 CMP400167 1/2" MPT X 3/4" HOSE BARB BRASS 1
52 CMP400168 1" ANSI GASKET 2
53 CMP400169 1/2" MPT X 1" HB 90 DEG ELBOW 1
58 CMP400175 1" PLUG 2
64 CMP400198 1/2" MPT X 3/8" 90 DEG HOSE BARB 1
65 CMP400199 1/2" MPT X 3/4" HB 90 DEG ELBOW 1
77 FST100102 1/2" x 2 1/2" CAP SCREW 8
84 FST100151 1/2"  FLAT WASHER HARDENED 16
95 FST100356 1/2" CRIMP NUT 8

16

58

28

41

44

41

10

10
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4.0 ELC400005REAR MOUNT DASH LIGHTING HARNESS

Item Part NO. Description QTY
1 ELC100182 LIGHT, OVAL RED GRO 52892 6
2 ELC100185 14/4 WIRE (TRAILER CABLE) 1
3 ELC100332 LIGHT, OPEN GROMMET 2 1/2"- 3D2 5
4 ELC100534 LICENSE PLATE LAMP 1
5 ELC100797 LIGHT, ROUND RED 13 LED 2 1/2"- 3C4 5

WHITE

GREEN

RED

BROWN

8 FT

12 FT

5 FT

43

5

1

11

11
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2.0 ASM400034DASH 2.0 ASSEMBLY

Item Description
1 FRAME
2 LINKAGE
3 RINSE FITTINGS
4 SUCTION FITTINGS
5 TANK RINSE

1

3

2

4

5

12

12
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2.0 ASM400034FRAME

Item Part NO. Description QTY
3 CMP100313 MANUAL CANISTER 1
15 CMP400048 3/8" REGULATOR 1
29 CMP400155 3/8" X 2.0" LONG NIPPLE BRASS 1
30 CMP400156 2.5" GAUGE WITH 1/4" CENTER BACK MOUNT 1
33 CMP400166 3/8" 90 DEG HOSE BARB BRASS 1
57 CMP400226 1/8" X 1/4" BRASS NPT REDUCING ADAPTER 1
59 CMP400254 3/8" THREE WAY BRASS BALL VALVE 1
60 FST100134 1/4" FLAT WASHER 4
61 FST100135 1/4" LOCK NUT 32
62 FST100141 3/8" X 1" CAP SCREW 7
63 FST100169 1/4" x 3/4" CAP SCREW 28
65 FST100177 5/16" X 1 1/4"  CAP SCREW 4
67 FST100206 3/8" LOCKNUT 12
68 FST100228 POP RIVET STEEL 3/16 X 1/2 X 5/8 HEAD 4
69 FST100233 1/4" X 3/4"  CARRIAGE BOLT 12
71 FST100732 1/2"  NYLON FLAT WASHER 10
80 PCT400227 VALVE MOUNTING PLATE 1
81 PCT400245 LID STOP BRKT 1
82 PCT400253 SPRAY NOZZLE HOLDER 1
83 SAF100100 SERIAL NUMBER PLATE 1
84 SAF100105 PHIBER LOGO 6.75" X 11.75" 2
85 SAF200104 READ SAFETY MANUAL 1
86 SAF400015 AGITATE DECAL 1
87 SAF400016 HAND SPRAYER DECAL 1
88 SAF400017 MASTER AIR DECAL 1
89 SAF400024 LITRE TANK INDICATOR D 1
90 SAF400025 LITRE TANK INDICATOR A 1
91 SAF400028 GALLON TANK INDICATOR D 1
92 SAF400029 GALLON TANK INDICATOR A 1
93 SAF400032 RINSE J DECAL 1
94 SAF400033 RINSE A DECAL 1
96 SAF400035 AUXILIARY DECAL 1
97 SAF400036 RINSE SOURCE DECAL 1
98 WLD400004 60 GAL TANK MOUNT WELDT 1

86

94

87

97

93

6382

805930

2957

15

33

99

81

98

61
6363

61

96

83 68

108

84

62
67

109 105

6369
60

61

61

88

90 92

89
91

65

Item Part NO. Description QTY
99 WLD400005 30 GAL TANK MOUNT WELDT 1
105 WLD400075 LINKAGE COVER WELDMENT 1
108 WLD400078 DASH 2.0 WELDT 1
109 WLD400081 STEP WELDT 1

683

13

13
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2.0 ASM400034LINKAGE

Item Part NO. Description QTY
14 CMP400040 HAND GRIP 3
18 CMP400132 3/8 LH ROD END 6
36 CMP400172 FLANGE BUSHING .750" X .875" X 1.000" 6
37 CMP400173 3/8 CLEVIS W/ PIN AND CIRCLIP 6
62 FST100141 3/8" X 1" CAP SCREW 7
63 FST100169 1/4" x 3/4" CAP SCREW 28
64 FST100174 5/16"  FLAT WASHER 10
66 FST100201 3/8" X 1 1/2"  CAP SCREW 8
67 FST100206 3/8" LOCKNUT 12
70 FST100379 3/8"  UNF JAM NUT 2
71 FST100732 1/2"  NYLON FLAT WASHER 10
76 PCT400137 LINK ARM 2
79 PCT400221 LINK CASE PLATE 1
95 SAF400034 LEVER DECAL 1
100 WLD400040 HANDLE WELDT 2
103 WLD400073 MAIN SHUT OFF LINK WELDT 1
104 WLD400074 LINK CASE WELDT 1
106 WLD400076 TANK J SHUT OFF LINK 2

14

110

36

62

112

10462
9579

63

37

107

67
66

18

10366

106
76

102
101

64

111

66

100

64

70

Item Part NO. Description QTY
107 WLD400077 MAIN WATER SHUT OFF LINK 2
110 WLD400082 HANDLE WELDT 1
111 WLD400099 TANK R SHUT OFF LINK 2
112 WLD400100 LINKAGE PIN WELDT 1

71

14

14
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2.0 ASM400034RINSE FITTINGS

Item Part NO. Description QTY
10 CMP400024 1" SHORT NIPPLE 1
11 CMP400027 1" 90 DEG ELBOW 1
13 CMP400037 1" 90 DEG HOSE BARB 3
21 CMP400138 3/4" BOLTED VALVE FULL PORT 6
22 CMP400139 3/4" TEE 8
23 CMP400140 3/4" NIPPLE 12
24 CMP400141 3/4" 90 DEG HOSE BARB 14
25 CMP400142 3/4" 90 DEGREE ELBOW 4
26 CMP400143 3/4" HOSE BARB 6
31 CMP400157 1" 3 WAY BALL VALVE SIDE LOAD 1
32 CMP400162 HEAVY DUTY NOZZLE 1
35 CMP400170 3/8" X 25' RECOIL AIR HOSE 1
38 CMP400192 GHT X 3/8" FPT BRASS ADAPTOR 1
39 CMP400193 3/4" MPT X 3/8" FPT REDUCER 1
45 CMP400206 1" FEMALE QDC CAP 3
50 CMP400216 1" MPT X MALE QDC 2
51 CMP400220 3/4" X 4" NIPPLE 1
52 CMP400221 1" COUPLING 1
53 CMP400222 1" X 3/4" REDUCING NIPPLE 1
61 FST100135 1/4" LOCK NUT 32
69 FST100233 1/4" X 3/4"  CARRIAGE BOLT 12
74 PCT400034 VALVE MOUNT BRKT 4
77 PCT400140 VALVE TOP CONN BRKT 2
78 PCT400141 VALVE BTM CONN BRKT 2

24 22

24

23
61

69

74

21

25

22
24

74

21

77

21

78

23

26

22

23

24

25

24

22
23

22

26

23
22 24

45

50

52

53

13

24 11

74
25

23

21
26 10

75
32

38

35

13

26

77

21

78

24
22

24

23

39

51
31

15

15
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2.0 ASM400034SUCTION FITTINGS

Item Part NO. Description QTY
4 CMP400003 3" FLANGED TEE 3
5 CMP400004 3" CLAMP 8
6 CMP400005 3" GASKET 8
7 CMP400016 2" FULL PORT FLANGE STUBBY BALL VALVE 2
12 CMP400030 3" FLANGE QDC FEMALE 1
19 CMP400134 2" CLAMP 3
20 CMP400136 2" GASKET 3
28 CMP400154 3" FULL PORT BOLTED VALVE 1
42 CMP400202 3" X 3" FULL PORT FLANGE X 12" 1
43 CMP400203 2" FULL PORT x 1" REDUCER FLANGE 1
44 CMP400204 1" FLANGE X MALE QDC 1
45 CMP400206 1" FEMALE QDC CAP 3
46 CMP400211 1" FLANGED ELBOW 1
48 CMP400213 1" CLAMP 2
49 CMP400214 1" GASKET 2

7

19

20

8

5

6

4

65
4

65
42

6
5

4
6

5
28

6
5

12

7

19

20

8

5

6

6

5

8

20

19

43
49

48

46
49

48
44

45

16

16
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2.0 ASM400034TANK RINSE

Item Part NO. Description QTY
1 ASM400008 30 GAL TANK ASSY 1
2 ASM400009 65 GAL TANK ASSY 1
9 CMP400023 1" BULKHEAD FITTING 1
16 CMP400084 1/2" BULKHEAD FITTING 2
24 CMP400141 3/4" 90 DEG HOSE BARB 14
27 CMP400145 3/4" BULKHEAD 2
34 CMP400169 1/2" MPT X 1" HB 90 DEG ELBOW 2
40 CMP400198 1/2" MPT X 3/8" 90 DEG HOSE BARB 1
41 CMP400199 1/2" MPT X 3/4" HB 90 DEG ELBOW 2
45 CMP400206 1" FEMALE QDC CAP 3
47 CMP400212 1/2" AIR DIAPHRAGM PUMP 1
50 CMP400216 1" MPT X MALE QDC 2

45
50

9

2

1

24

27

41
16

40
34

47

34

41

24

27

17

17
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2.0 / 4.0 ASM400025TANK KNIFE ASSEMBLY

1

2

3

Item Part NO. Description QTY
1 CMP400060 TANK KNIFE 1
2 CMP400061 RINSING NOZZLE 1
3 CMP400187 3/4" SOCKET X MPT PVC ADAPTER 1

18

18
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2.0 / 4.0 ASM400033TANK RINSE ASSEMBLY

1

2

3

4

Item Part NO. Description QTY
1 CMP400061 RINSING NOZZLE 1
2 CMP400186 1/2" FPT X 3/4" 90 DEG HOSE BARB 1
3 PCT400203 TANK RINSE PLATE 1
4 WLD400071 TANK RINSE WELDT 1

19

19
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2.0 / 4.0 ASM400041CAGE ASSEMBLY 6'

Item Part NO. Description QTY
1 300477 LYNCH PIN 1/4" 3
2 CMP100147 PLASTIC STRIP BOTTOM 4
3 CMP400075 CAGE SHEET 3
4 CMP400181 SLIDING DOOR CAGE SHEET 1
5 CMP400183 HINGE DOOR SHEET 2
6 FST100173 5/16" LOCK NUT 24
7 FST100228 POP RIVET STEEL 3/16 X 1/2 X 5/8 HEAD 8
8 FST100344 5/16" x 1" CARRIAGE BOLT 24
9 FST100428 #10 X 1" SELF DRILL TEC SCREW 14
10 PCT400251 SLIDE DOOR TOP GUIDE PLATE 1
11 PCT400252 WIRE CLAMP PLATE 24
12 WLD400084 6' CAGE WELDMENT 1
13 WLD400087 SWING DOOR WELDMENT 2
14 WLD400088 SLIDE DOOR WELDMENT 1

10

9

4

7 2

14

12

13

5

8

11

6

1

3

3

20

20
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2.0 / 4.0 ASM400049CAGE ASSEMBLY 5'

Item Part NO. Description QTY
1 300477 LYNCH PIN 1/4" 3
2 CMP100147 PLASTIC STRIP BOTTOM 4
3 CMP400227 CAGE SHEET 3
4 CMP400228 HINGE DOOR SHEET 2
5 CMP400229 SLIDING DOOR CAGE SHEET 1
6 FST100173 5/16" LOCK NUT 24
7 FST100228 POP RIVET STEEL 3/16 X 1/2 X 5/8 HEAD 8
8 FST100344 5/16" x 1" CARRIAGE BOLT 24
9 FST100428 #10 X 1" SELF DRILL TEC SCREW 14
10 PCT400251 SLIDE DOOR TOP GUIDE PLATE 1
11 PCT400252 WIRE CLAMP PLATE 24
12 WLD400090 5' CAGE WELDMENT 1
13 WLD400091 SWING DOOR WELDMENT 2
14 WLD400092 SLIDE DOOR WELDMENT 1

12

9

10

5

7 2

14

8

116

4

3

1

13

21

21
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2.0 / 4.0 ASM400003BOOM ASSEMBLY

1

3

4

5

6

7

8

10

11

13
9

12

14

15

16

17

18

19

20

Item Part NO. Description QTY
1 300477 LYNCH PIN 1/4" 1
2 CMP100159 3 PT BUSHING (3PP-351) 1
3 CMP400038 3" CAMLOCK PLUG 1
4 CMP400152 3/8" TIE ROD 1
5 CMP400232 3" QDC FEMALE HOSE SHANK 1
6 FST100120 3/4" LOCK NUT 3
7 FST100135 1/4" LOCK NUT 2
8 FST100156 1/4" X 1"  CAP SCREW 2
9 FST100204 3/4" X 4"  CAP SCREW 2
10 FST100245 1" LOCKNUT 1
11 FST100288 3/4" X 5"  CAP SCREW 1
12 FST100325 1" X 8"  CAP SCREW 1
13 FST100422 5/8" X 4" X 4" U-BOLT 2
14 PCT400190 BOOM LATCH PLATE 1
15 WLD400001 BOOM ATTACH WELDT 2
16 WLD400041 BOOM WELDMENT 1
17 WLD400042 BOOM GUSSET ARM WELDT 1
18 WLD400058 BOOM LATCH WELDT 1
19 WLD400060 BOOM LIFT WELDT 1
20 WLD400079 BOOM HINGE WELDT 1

9 13

6

KIT400023: STANDALONE BOOM KIT

2

22

22
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2.0 / 4.0 ASM400010MANIFOLD ASSY

1
2

3

4

5

6

7

8

9

10

1112

13

14

15

16

Item Part NO. Description QTY
1 CMP400108 6" QDC-FEMALE NPT ADAPTER 1
2 CMP400109 3" QDC-MALE NPT ADAPTER 1
3 CMP400110 4" QDC-MALE NPT ADAPTER 1
4 CMP400111 3" QDC DUST CAP 1
5 CMP400112 4" QDC DUST CAP 1
6 CMP400113 6" QDC DUST CAP 1
7 CMP400125 3" FULL PORT BALL VALVE 2
8 CMP400176 3" GALVANIZED CAP 1
9 CMP400177 1/2" PLUG 1
10 CMP400178 1" PLUG 1
11 CMP400179 3" PLUG 1
12 FST100104 1/2"  LOCKNUT 8
13 FST100190 1/2" X 1 1/4" CAP SCREW 8
14 PCT400173 MANIFOLD HANGER BRKT 1
15 PCT400174 MANIFOLD HANGER BRKT 1
16 WLD400032 MANIFOLD WELDT 1

23

23
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2.0 / 4.0 ASM4000113" TRAILER BULKHEAD

1

2

3

4

5

6

7

8

Item Part NO. Description QTY
1 CMP400004 3" CLAMP 2
2 CMP400005 3" GASKET 2
3 CMP400032 3" FLANGE X 3" MALE THREAD 2
4 CMP400094 3" FLANGE X HOSE BARB SWEEP 2
5 FST100144 3/8" X 2 1/2" CAP SCREW 4
6 FST100206 3/8" LOCKNUT 4
7 PCT400113 TRAILER BULKHEAD PLATE 1
8 WLD400028 TRAILER BULKHEAD WELDT 1

2

1

4

24

24
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2.0 / 4.0 ASM4000123" FLOW METER ASSY

1

2

3

4

5

Item Part NO. Description QTY
1 CMP400004 3" CLAMP 2
2 CMP400005 3" GASKET 2
3 CMP400008 3"FLANGE X 3" HOSE BARB 2
4 CMP400031 3" FLOW METER 1
5 CMP400184 3.56"-3.88" SS T-BOLT CLAMP 2

2
1

3

5

25

25
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2.0 / 4.0 ASM400016LIGHT ASSEMBLY

17

16

Item Part NO. Description QTY
1 CMP100319 3/8" P-CLIP 11
2 ELC100102 TOGGLE SWITCH 1
3 ELC100103 SWITCH BOX (FS 15) 1
4 ELC100104 SWITCH BOX COVER (BRC 15/10) 1
5 ELC100105 SWITCH BOX GROMMET (SRC 15) 1
6 ELC100158 16 GAUGE WIRE RED PRIMARY 1
7 ELC100179 HEAT SHRINK TUBING 3/8" 6 IN
8 ELC100185 14/4 WIRE (TRAILER CABLE) 1
9 ELC100199 CRIMP, RING TERMINAL, YELLOW, 12-10 GA, 5/16" 1
10 ELC100203 TOGGLE SWITCH BOOT 1
11 ELC100205 3/8" WIRE LOOM 1
12 ELC100316 CRIMP, FEMALE DISCONNECT, NYLON INSULATED, 2
13 ELC100319 BUTT CONNECTOR HEAT SHRINK  16-14 GA 3
14 ELC100486 CRIMP, RING TERMINAL, YELLOW, 12-10 GA, 1/2" 1
15 ELC100500 5 BULB LED WORK LIGHT 2
16 FST100422 5/8" X 4" X 4" U-BOLT 1
17 FST100428 #10 X 1" SELF DRILL TEC SCREW 13
18 WLD400035 LIGHT STAND WELDT 1

13

15

8 (76 IN)

3 & 4

2

8 (108 IN)

12

4

9
6, 11

14

15

18

3

2 10

NOT ALL ITEMS BALLOONED

26

26
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4.0 ASM400017CENTER MOUNT PLATFORM

1

3

2

4

5

Item Part NO. Description QTY
1 FST100185 5/8" X 1 1/2"  CAP SCREW 16
2 FST100278 5/8" CRIMP NUT 16
3 FST100422 5/8" X 4" X 4" U-BOLT 4
4 WLD400026 PLATFORM WELDMENT 1
5 WLD400036 UPRIGHT STAND WELDT 2

27

27
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2.0 / 4.0 KIT400026DASH STEPS W/ HANDLE

Item Part NO. Description QTY
1 FST100107 1/2" NUT 8
2 FST100151 1/2"  FLAT WASHER HARDENED 2
3 FST100189 1/2" X 1"  CAP SCREW 4
4 FST100191 1/2" X 1 1/2"  CAP SCREW 4
5 FST100346 1/2" X 2 1/2"  CARRIAGE BOLT 4
6 FST100356 1/2" CRIMP NUT 8
7 FST100732 1/2"  NYLON FLAT WASHER 2
8 PCT400267 TOP PLATE 2
9 PCT400268 HANDLE PLATE 1
10 PCT400271 BRACE 1
11 SAW400218 STEP BOLT 1
12 WLD400094 STEP WLDT 1
13 WLD400095 HANDLE WLDT 1
14 WLD400096 STEP HANGER RH 1
15 WLD400097 STEP HANGER LH 1

1

2

11

5

8

15

14

10

13

4
9

1

3

12
7

6

28

28
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2.0 ASM400036CHEM INPUT ASSEMBLY

1

2

3

4

5

6

7

9

10
12

Item Part NO. Description QTY
1 CMP400024 1" SHORT NIPPLE 1
2 CMP400028 1" HOSE BARB 2
3 CMP400029 1" BOLTED VALVE 2
4 CMP400037 1" 90 DEG HOSE BARB 1
5 CMP400207 1" MPT X FEMALE QDC 1
6 CMP400208 850 SOTERA FLOW METER 1
7 CMP400215 1" HOSE BARB X FEMALE QDC 1
8 CMP400225 -16 GEAR CLAMP 4
9 FST100135 1/4" LOCK NUT 2
10 FST100233 1/4" X 3/4"  CARRIAGE BOLT 2
11 HYD100800 1" INDUSTRIAL WATER HOSE 1
12 PCT400034 VALVE MOUNT BRKT 1

2

NOT ALL ITEMS BALLONED

29

29
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2.0 ASM400038PUMP MOUNT ASSEMBLY

1

2

3

4

5

6

7

8

11

12

8
11

14

15

Item Part NO. Description QTY
1 CMP400004 3" CLAMP 6
2 CMP400005 3" GASKET 6
3 CMP400008 3"FLANGE X 3" HOSE BARB 1
4 CMP400009 3" FLANGE X FLANGE SWEEP 1
5 CMP400032 3" FLANGE X 3" MALE THREAD 2
6 CMP400093 3" X 3" FULL PORT FLANGE X 4" 1
7 CMP400137 3" 45 DEG FLANGED COUPLING 2
8 FST100150 3/8" FLAT WASHER 12
9 FST100174 5/16"  FLAT WASHER 8
10 FST100178 5 /16" x 2" CAP SCREW 4
11 FST100206 3/8" LOCKNUT 12
12 FST100241 3/8" X 1 1/4" CAP SCREW 12
13 FST100249 5/16" NUT 4
14 PCT400235 ENGINE BASE BRKT 2
15 PCT400236 ENGINE HEIGHT ADJ BRKT 2

13

9

12

10

9

1 2

1

2

5 2 1

7

2

2
1

PUMP AND MOTOR SHOWN FOR REFERENCE ONLY

30

30



DASH                                                                                                                                                                                                                2018

4.0 ASM400031CENTER MOUNT STEP

1

2

Item Part NO. Description QTY
1 FST100422 5/8" X 4" X 4" U-BOLT 2
2 WLD400066 CENTER MOUNT STEP WELDT 1

1

31

31
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